44906 PARTS LIST
CORSA PERFORMANCE 1 | CORSA FILTER BOX 1 | 4% X 3° HUMP HOSE 1 | CORSA RUBBER GROMMET
PART NO.. 44906 1 | CORSA FILTER BOX LID 2 | #o60 CLAMPS 1 | 3/8* X 10° BREATHER HOSE
1 | CORSA FILTER BOX ADAPTER 1 | #o72 cLamp 2 |4 MM X 12 SS SCREWS
INSTALLATION INSTRUCTIONS
1 | CORSA AIR FLOW DUCT 4 |6 MM-25 BOLTS 3 | #10 LOCK WASHERS
TECH SUPPORT: (800> 486-0999 [ [ram FiLter wiciawe 3 |10/32° X S/8* BOLTS 3 | #10 WASHERS
WWW.CORSAPERFORMANCE.COM 5 | 174’-20 TRUSS HEAD SCREWS | 4 |1/4" X 7/8° FENDER WASHERS
S | 1/4* RUBBER WASHERS 4 | 174" LOCK WASHERS
(5) 1/4'-20 TRUSS HEAD SCREWS ——— e
(S) 174" RUBBER WASHERS I i b 2. }" ,\’1)-(_ =7 |
C L L L
it I (PIERFORMIAN CSE
-
) S
FILTER BOX - g
7 A x 12 N 3/8° X 10°
// STEEL SCREWS BREATHER
/T T \ HOSE
FACTORY |
f lﬁ MAF SENSOR |
(4> 6 MM-25 MM BOLTS T ! | CORSA
(4> 1/4* LOCK WASHERS T T ! FACTORY |
(4) 1/4" X 7/8" FENDER WASHERS —| — — "\ == O-RING / RUBBER GROPMET
- = v 7/ #o72
% CORSA AIR T & RPN
ACCESSORY «_ FLOV DUCT _ —
OPENING i

ALIGNS i
AGAINST I
FENDER l I
SUPPORT I CORSA AIR
1 | CLAMP FLOV DUCT
H HUMP HOSE
i
i
i
el :?flT]EEngz ADAPTER
POWERCORE Fi—ﬁfﬁn‘?" (3 10/32* X S/8° BOLTS
s = o FILTER (3) #10 LOCK WASHER
| | wscLawe (3) #10 WASHER

CORSA FILTER BOX ADAPTER
FILTER BOX LID

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE




	Page 1

